
 
 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

  

City of Portage la Prairie

February 2024



2 
 
1.0 INTRODUCTION .......................................................................................................................... 5 

1.1 Description of Water System ......................................................................................................... 5 

2.0 GENERAL DESIGN DATA AND OPERATIONAL INFORMATION ........................................ 5 

2.1 Design Capacity .................................................................................................................................... 6 

2.2 General Plant Description .................................................................................................................... 6 
2.2.1 Ballasted Flocculation Clarification .................................................................................................. 7 
2.2.2 Softening Clarifiers ........................................................................................................................... 7 
2.2.3 Re-Carbonation ................................................................................................................................ 7 
2.2.4 Ozone ............................................................................................................................................... 7 
2.2.5 Calcium Thiosulphate....................................................................................................................... 7 
2.2.6 Filtration ........................................................................................................................................... 7 
2.2.7 GAC Filters ....................................................................................................................................... 8 
2.2.8 Disinfection ....................................................................................................................................... 8 
2.2.9 Fluoride ............................................................................................................................................ 8 
2.2.10 Orthophosphate ............................................................................................................................. 8 
2.2.11 Sodium Hydroxide .......................................................................................................................... 8 
2.2.12 Residuals Solids Management ...................................................................................................... 9 

2.3 City Distribution System ...................................................................................................................... 9 

2.4 Classification and Certification ........................................................................................................... 9 

3.0 DISINFECTION SYSTEM IN USE ................................................................................................ 10 

3.1 Type of Disinfection Used: ................................................................................................................. 10 

3.2   Equipment Redundancy and Monitoring Requirements: ............................................................. 11 

3.3 Disinfection Overall Performance/Results: ...................................................................................... 11 

4.0   WATER QUALITY ........................................................................................................................ 11 

4.1 Standards Compliance ....................................................................................................................... 11 
4.1.1 Turbidity ......................................................................................................................................... 11 
4.1.2 Trihalomethane (THM’s) ................................................................................................................ 12 
4.1.3 Haloacetic Acids (HAA’s) ............................................................................................................... 12 

4.2 Water System Incidents and Corrective Actions: ............................................................................ 12 

4.3  Drinking Water Safety Orders On The Portage la Prairie PWS: .................................................... 13 

4.4  Boil Water Advisories And Actions Taken In Response: .............................................................. 13 

4.5  Warnings or Charges in Accordance with the Drinking Water Act: ............................................. 13 



3 
 
5.0 LEAD AND CORROSION CONTROL .......................................................................................... 13 

6.0 CONTINUOUS IMPROVEMENT .................................................................................................. 13 

7.0 MAJOR EXPENSES INCURRED IN 2023 .................................................................................. 15 

 

 

APPENDIX A - OPERATING LICENSE PWS-08-147-02A 

APPENDIX B - WATER RIGHTS LICENCE  

APPENDIX C - BACTERIOLOGICAL SAMPLE RESULTS 

APPENDIX D - THM AND HAA RESULTS 

APPENDIX E - GENERAL CHEMISTRY AND METAL RESULTS 

APPENDIX F – LEAD TESTING RESULTS 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



4 
 
Contact Information: 

 

Name:    City of Portage la Prairie Public Water System  

  

Name of Owner:  City of Portage la Prairie  

Contact Person:   Karly Friesen, Director of Utility  

Phone:    1-204-239-8359  

Email:    kfriesen@city-plap.com  

Website:   www.City-plap.com  

 

Emergency/After Hours #:  1-204-239-8340  

  

Water Treatment Staff  Manager: Jared Smith  Phone: 1-204-239-8373   

 

    Supervisor: Ben Olson  Phone: 1-204-239-8374 

 

Maintenance   Supervisor: Bryan Cairns          Phone: 1-204-239-8362  

 

Director of Operations Jocelyn Lequier-Jobin  Phone: 1-204-239-8387  

 

Public Works   Superintendent:  Brian Taylor  Phone: 1-204-239-8352 

  

Waterworks    Supervisor: Keith Barron  Phone: 1-204-239-8354 

    

Engineering     Manager: Matthew Phillips  Phone: 1-204-239-8349 

 



5 
 

1.0 Introduction 
 

The 2023 annual report for the City of Portage la Prairie (City) summarizes the 

information that demonstrates the Water Treatment Plant’s ability to produce safe 

potable water and meet the requirements of all provincial regulations. Copies of this 

report will be available to the public at City Hall, and on the City website by March 31st, 

2024.   

 

1.1 Description of Water System 
 
 

The City of Portage la Prairie’s public water system (PWS) provides potable 

drinking water to a population of approximately 16,000 residents.  The PWS also 

supplies water to three other regional water systems – the rural municipality of 

Portage la Prairie, The Cartier Regional, and the Yellowhead Regional water 

systems.  The Yellowhead Regional Water Co-op is the largest consumer after the 

City of Portage la Prairie, Roquette, McCain foods, and Simplot potato processors. 

The water treatment plant obtains water for treatment from the Assiniboine River.  

The intake structure is located 0.5 km from the plant.  The Assiniboine River water 

is a collection of water from Alberta, central Saskatchewan, southern 

Saskatchewan, North Dakota, and southern and western Manitoba.  Several large 

cities and processing companies are located along the Assiniboine River and Souris 

River systems and use the waterway as a source water supply. 

 

2.0 General Design Data and Operational Information 
 

A report was prepared in March 1974 by Wardrop and Associates Ltd for construction of 

the Water Treatment Plant at the present-day location. The plant construction was 

started in the fall of 1976 and completed in April of 1978. The plant replaced the 

previous water treatment plant that was constructed in 1953. The new plant was one of 

the first in Canada to use ozone in its treatment process.  

In the late 1990s, the City, in partnership with the Manitoba Water Services Board, 

undertook studies to evaluate the capacity and ability of the existing plant to meet 

current and future demands. The plant had been challenged at times to maintain water 

quality due to poor river water quality and increasing demands on an aging plant. As a 

result, the City identified a schedule of upgrades that would increase capacity to meet 

short-term demands, and that would meet current and anticipated Canadian Drinking 

Water Guidelines.  

 



6 
 
Major improvements to the plant since 2001, including significant improvements in 

2019-2022, include the addition of pre-clarification; improved rapid sand filtration; 

backwash process; replacement of ozone generators for disinfection; expanded 

softening capabilities; granular activated carbon adsorption filters; increased treated 

water storage facility; increased chlorine contact time; pumping capacity increased to 

both raw water to the plant and out to the distribution system; residuals management via 

sludge drying beds; addition of a larger lime storage facility, and replacement of the lime 

feed system.  

2.1 Design Capacity  
 
The Water Treatment Plant (WTP) has a rated production capacity of 34 million 

litres/day (MLD).  Although the plants’ Firm capacity is only 17 MLD. The City of 

Portage la Prairie has two reservoirs; the first is located at the water treatment plant 

and the second in the northwest section of the City. The reservoir located at the 

water treatment plant has five 40 horsepower driven pumps to supply water to the 

McKay reservoir and the distribution systems of the City of Portage la Prairie and 

regional water systems. The WTP reservoir also has three 100 horsepower variable 

speed driven pumps to supply water to the Poplar Bluff industrial park and regional 

water systems.  The McKay reservoir has eight 40 horsepower driven, 70 l/s pumps 

to supply water to the City of Portage la Prairie distribution system and other regional 

water systems. The reservoir at the WTP has a capacity of 4.64 million litre, and the 

McKay reservoir has 9.25 million litre capacity. 

A new reservoir and a second water main to service the Poplar Bluff industrial park 

and the Yellowhead Regional Water Co-op is currently under construction and will be 

commissioned in 2024.  

 

2.2 General Plant Description  

 

The Portage la Prairie WTP is a conventional lime softening plant with pre-

clarification, biologically activated dual media filtration, ozone, carbon dioxide for pH 

adjustment and granular activated carbon filters with chlorine disinfection for the 

distribution system.  Design capacity of 34 million litres/day (net). 

The City obtains its water from the Assiniboine River (River). There are three 125-hp 

motors-265 l/s pumps to transfer the raw water from the river impoundment area 

upstream of the spillway structure to the WTP.  

Each stage of treatment is described in more below:  

 



7 
 

2.2.1 Ballasted Flocculation Clarification  
Ballasted flocculation clarification is a unique process.  Poly-aluminum Chloride 

and polymers are added to the raw water inside a mixing chamber to promote 

coagulation and flocculation (a process in which suspended solids are drawn 

together to form larger/heavier settleable clusters known as floc) Very fine sand is 

added to the mix to make the floc settle very quickly. This portion removes a large 

portion of turbidity, organics, and algae, thus reducing taste odour issues.  

Potassium permanganate is added as a pre-oxidant. The pre-clarified water is then 

passed through to the next process.  

 

2.2.2 Softening Clarifiers 
Softening clarifiers are large circular basins, where hydrated lime and polymers 

are added for further coagulation and flocculation. Lime raises the ph. to a point 

where calcium and magnesium are settled out, thus removing substantial 

hardness from the water. Sodium hydroxide is also added to the softening clarifiers 

to aid in the removal of non-carbonate hardness lowering the overall water 

hardness. 

  

2.2.3 Re-Carbonation  
Re-carbonation is the next step, where carbon dioxide is bubbled through the 

water to form carbonic acid to lower the ph. Stabilizing the pH and prevents 

corrosion or scaling throughout the City’s water distribution system. The lowering 

of the pH also aids in the ozone process.  

  

2.2.4 Ozone  
Ozone is a strong oxidant that is effective at destroying parasitic organisms such 

as Giardia Lamblia and Cryptosporidium cysts, and the breaking down of organics. 

It is also effective in the elimination of viruses and bacteria. This process involves 

the bubbling of ozone gas that is produced on site into the water prior to filtration. 

 

2.2.5 Calcium Thiosulphate  
Since excess ozone gas can be a health hazard for plant operators, calcium 

thiosulphate is added to quench any remaining ozone after the ozonation process.   

 

2.2.6 Filtration  
Dual media filtration follows the ozone disinfection process. The break down of 

organics promotes biologically active filtration which significantly improves further 

organics removal. The filters contain anthracite and sand media in separate layers 

for extended filter life. The filters have an up-to-date stainless-steel under-drain 

system for improved filtration and the backwashing performance. Organics 

removal is crucial to the reduction of distribution by-products found in the drinking 



8 
 

water supply after chlorination. The filtered water is then passed to a under floor 

reservoir where the water is then either pumped to the granular activated carbon 

(GAC) contactors, continued treatment process, or it is diverted for back washing 

the dual media filters or the GAC contactors. Using non-chlorinated water for 

backwashing respects the environment, as the backwash waste is ultimately 

returned to the river. 

 

2.2.7 GAC Filters 
Granular activated carbon contactors are utilized as a final polishing step for the 

ultimate reduction in organics, and for the final taste and odour elimination. The 

adsorption of organic matter by the activated carbon reduces the amount of 

chlorine required for final disinfection, which ultimately minimizes disinfection by-

products in the drinking water system.  

  

2.2.8 Disinfection  
Chlorine gas is used as a final disinfectant for the filtered water.  Chlorine is 

injected between the GAC filters and the onsite reservoir.  The on-site reservoir 

provides contact time well above the 20-minute minimum and this ensure complete 

disinfection. A chlorine residual is maintained in the distribution system to meet 

provincial regulations and to eliminate any re-growth of pathogenic organisms.  

 

2.2.9 Fluoride 
Fluoride addition is mandated by Manitoba Public Health and is added to potable 

water for dental health reasons. Fluoride strengthens tooth enamel and assists in 

the reduction of tooth decay. Fluoride naturally occurs in surface and groundwater 

in this area at concentrations of 0.2 to 0.4 mg/l.  The WTP fluoride addition only 

increases the concentration to about 0.6 – 0.7 mg/l. Manitoba health, seniors, and 

active living provides funding and monitoring for the fluoridation program. 

 

2.2.10 Orthophosphate  
A very low concentration of phosphoric acid is added as an orthophosphate 

source.  Orthophosphates reduce corrosion within the distribution system, and 

they reduce the leaching of lead from a homes service line into an individual 

customer’s drinking water.    

 

2.2.11 Sodium Hydroxide  
Otherwise known as caustic, this is added to raise the pH and increase the 

alkalinity of the water prior to entering the distribution system.  Increases the pH of 

the finished water also reduces corrosivity. 



9 
 

2.2.12 Residuals Solids Management  
Softening Clarifiers periodically blowdown sludge that accumulates on the bottom 

of their basins.  The waste sludge, comprised of “unwanted” material removed 

from the raw water, as well as the chemicals and lime used through the treatment 

process, is collected, and pumped to two 45,000 cubic meter sludge drying ponds. 

These ponds are located south of the WTP and across the river, the sludge settles 

to the bottom and clarified water is returned to the river.  

 

2.3 City Distribution System  
 

Portage la Prairie’s current population of approximately 13,000 persons are 

serviced by 115 km of water mains in the distribution system with fifty-five hundred 

metered users.  

 

2.4 Classification and Certification  
 

Water treatment, water distribution facilities, and operator classifications, fall under 

the Environment Act’s Water and Wastewater facility operators’ regulation. 

 

The Portage la Prairie Water Treatment Plant is a Class 4 Facility  

 

Division Manager, Jared Smith   Level 4 Water Treatment Certification  

       

Water Treatment Operators:   

Supervisor, Ben Olson    Level 4 Water Treatment Certification 

 Kaley Giffin    Level 4 Water Treatment Certification 

 Soyan Ibrahim   Level 4 Water Treatment Certification 

Joel Trandafir    Level 3 Water Treatment Certification  

 Andre Watanabe   Level 2 Water Treatment Certification 

 Vacant      

 

The City of Portage la Prairie has a Class 2 Water Distribution Facility 

 

Superintendent, Brian Taylor  Class 2 Water Distribution Certification   

      Class 2 Wastewater Collection Certification 



10 
 
 

Supervisor, Keith Barron   Class 2 Water Distribution Certification   

      Class 2 Wastewater Collection Certification        

Distribution System Operators:     

Grant McDonald     Class 2 Water Distribution Certification 

      Class 2 Wastewater Collection Certification 

  

Jim Morrison     Class 2 Water Distribution Certification 

      Class 2 Wastewater Collection Certification 

 

Terry Nichols     Class 2 Water Distribution Certification 

      Class 2 Wastewater Collection Certification 

 

Russel Vivier     Class 1 Water Distribution Certification 

      Class 1 Wastewater Collection Certification 

 

Micheal Lavallee     Class 1 Wastewater Collection Certification 

       

3.0 Disinfection System in Use     
 

The final step in the treatment of safe drinking water is disinfection. Disinfection is the 

selective destruction or inactivation of potential disease-causing organisms in water. As 

per the Drinking Water Safety Act the Portage la Prairie PWS must ensure that a 

disinfection residual of at least: 

  

0.5 mg of free chlorine per litre of water is detectable at the point where water enters the 

distribution system, after a minimum contact time of 20 minutes.  

 

0.1 mg of free chlorine per litre of water is always detectable at any point in the 

distribution system.  

 

3.1 Type of Disinfection Used:   
 

The Portage la Prairie water treatment plant disinfects by adding gas chlorine 

solution by way of an induction system direct from chlorine cylinders, into the influent 

for the onsite water reservoir.  

 

There is a re-chlorination system at both reservoir locations, the water treatment 

plant reservoir and McKay reservoir using a calcium hypochlorite chlorine solution.  

The re-chlorination systems are used if the free chlorine concentration falls near and 

below acceptable standards. 



11 
 

3.2   Equipment Redundancy and Monitoring Requirements:  
 

As required by the drinking water safety act, the Portage la Prairie WTP ensures 

continuous disinfection is maintained at the plant by keeping in stock spare parts 

required for the chlorine feed system. Also, a backup system using liquid sodium 

hypochlorite has now been installed.  This system is designed to be used in an 

emergency until the malfunctioning gas chlorine system is repaired. 